3

.- FRONT CUT MOWER ATTACHMENTS =
— ..~ FM52, FM4212, FM4218; FM5212

.. . . . FM5218, FM6218 MOWERS

FCSB51 SNOWBLOWER .
FCUBS4 UTILITY BLADE .

. . o S -_ g EDL ELECTRIC DECK LIFT
‘ T o o ce ' VB4252, VB62 VAC BLOWER

. FCBC BARREL COLLECTOR
FCMGE GRASS BOX
Parts Catalug 8-3250 .

6-92-RP:500-207

Y . ' .‘ . B
APPLICATlON CHART S

3

Yo " FRONT CUT MOWER MODEL ATTACI-IMENT MODEL -
. Ts012 T PR FM52R‘FM4212 ‘FM5212 MOWER DECK

FCSBS1 SNOWBLOWER

5018 | o :  FMB52R, FM4218 FM5218 FM6218
' ‘ x : .MOWER DECK ,

. FCSB51 SNOWBLOWER

I . L o © FCUBS4'UTILITY BLADE
’ S o T g F:CUB‘54 UTILITY BLADE

| ‘ VAC BLOWER MODEL S = US;E ON DECK MODEL

,uﬁ4252 : R 4FM4212 FM5212, FM4218 FM5218 '.'-J

‘, - . 862, | o C FmB218 T . u S

£




.c,;_;'

2 . .. . " GENERALINFORMATION

INDEX- . . .
" Thereis an mdex at the front and rear of thls catalog

- The front index is an alphabetrcal index of the major

groups or assemblies. . .

The rear index is a numerrcal index of the part ;

numbers and pages on whrch ‘these numbers are
shown

ILLUSTRATION .

-

Each |Ilustrat|on in thIS catalog shows a group of .

parts or components. These parts and components
are aligned approximately as the parts .and com-
ponents on your machme Each part and component
in an illustration has a reférence number. These

reference nuibers are in a list on the page opposite -
" of the illustratibn. Next to the reference number is
. the part number, description-and required quantaty .

of the part shown in the illustration,

UAR - “Use as required”’ |ndlcates that the part ‘

quantrty is variable.

NSS <*"Not sold separately” sndlcates that the part
is only availablé as a component of an assembly or

- the part must be purchased locally. If the part is an
’ 'assembly component, the description will be in-
dented under the assembly descrlptlon in the parts :

llst _
O/L - “*Obtain locally””

** . “Footnotes”’ are added to a part number when
more information is needed for identification. They

only relate to the part.numbers indicated.” -

INDENTED DESCRlPrloms

An assembly can have many components The com- .

ponents of an assembly are indicated by an indented
description: The quantity for an indented part'is the.

total needed for.that complete assembly. See the‘ '

I IR I

PARTS ORDERS

%

All ordérs must include the following information:
’ ]

1. Correct part nurnber \ ‘ 1
"Complete descrlptlon of pa\rt -or component
Total c;_uantlty of each pert o omponent
Prorjuot ntcidei'number.. ' \ o
A!I.necessery proouct identificatio]r‘r\ ‘n.um‘bers..:-
Method for sendlng the- ‘parts. -

|

\

|
Compiete and correct address o !

* CATALOG REVISIONS - '4 T

l

As the product changes new pages Wlll be avallable: '

for your catalog. A notice will be |ssued

' IMPORTANT Put all revisions into the catalog as

’ soon as possnble

" RIGHT HAND AND, LEFF HAND -
 IDENTIFICATION .

.‘ J . .-- ' . . 5 o
The words right hand (RH) and left hand (LH) as us-
ed in this catalog indicate the drrectlon while you are

. in the operators seat in the normal operatmg
! posrtlon :

-

example .
REF ' F’ART NO. DESCRIPTION . REQ'D
C 551 59 CYLINDER ASSY -rearsteering ... .........0 .o eni ., 1
28 C 56208 . SOCKET ASSY - rear cylinder . ... ... .. e e e e [P 1
29 C 55956 PLUG - adjusting, socket assY . ... R I
30 C 55957 , SEAT -socketball ................ e e e e e e e 2
AN C . 56210 SPRING -socket . ... . . . e 1’
32 C 56209 SEAT - S0CKEE SPIING .« oo oo v ov e e 1
33 G- 45175 CLAMP ASSY - socket'assy . ... 0.........0... 00 ouuu. .. , 1
16-, 836 BOLT - 1/2” x 2-1/4” N.F. hex ............. AU ST
34 132- 104 PIN - cotter, 3/16"" x 3" ......... e e e e e e 1
35 C 556389 STUD - ball, socket & oyltnder. e e -2
36 13- 410 BOLT - 1/4’’ x 5/8" N.C., hex...._.'..r...".............._'.' ....... 4
37 92- . 4 LOCK WASHER - %47 SAE . ...\ .. .. ... .. .. L i - 4

.ot

‘Entlre~Parts LIS‘[ ....... 31

_ Entire Parts List

TABLE'OF: CONTE\\_ITS

_ FM52R NMOWER DECK

. . Page
Mower Deck and Attachlng Parts fieev.. 0 B
GearBox ........ e Ce e e 2T
Deca!s.......,...-.- ........... - 27

FM4212 AND FM 4218 MOWER DECK

Mower Deck and Attachmg Parts ....... '8
* Mower Drive’ .. ... .. [ e 11:
GearBox B i ea e .21
'Decats ....... e e e 27
" FM5212 AND FM5218 MOWER DECK
Mower Deck and- Attachmg Parts ©...... - 13-
Mower Drive e e 15
Gear Box " .............. i 21

Decals ... .....1..... RN e e 27

FM621-8‘MOWER DECK

* Mower Deck and Attachrng Parts ... ... 17

Mower Drive ... ... .. e peeeee. 18
Gear Box: . iun ol n L e 21

Decals . ....... e T S L 27

FCSB51 SNOWBLOWER -

_ Entire Parts List .. ... 23
Decals ........«....... 27

FCUB54 UTILITY BLADE .

Entire Parts List... . e e 25
Decals . ......... ... ... R 27

E'DL ELECTRIC DECK LIFT KIT'_

Entlre Parts Llst ....... I L .’ 29 -

VB4252 AND VBB2 VAC BLOWER

FCBC BARREL COLLECTOR

Entlre Parts Lrst Ct o :' ...... L - 33 -

FCMGB GRASS BOX

. B14

' Grid
- A6

'B14

A0 -

A12
B8

Al4.

B2 .

' B4
BE.

B10'
B14'

B12
B14

c2

-c4

.B14

'314_

P



‘REF. .~ PART NO.

-1 C 42228
2. 'C 37942
3 C 38073

.4 'C 37882
5 © € 37880
6 C 37881
7 - C 38074

'8 C 38075
9 C- 37886

10 - .C 37557

11 - C 37930

12 C 37883
13 © ¢ 37916

C 37917
C 37918
- C 37872

‘14 C 37915
15 - C 38056
16 ~ C 37914

17 C 37824
18 . C 37913
19 C, 37860 .
20 _C 37920
29 C. 37921
22 Cc 37912.
23 .C 38076 .
24 C 38077
25 - .C 38078
26 . C 37937
27 C 38079
28 C 37888
29 - c 37773,

- 30 C 38080
31 'C 37901
32 C . 42230,
33 C 39203 '
34 C 39205
35 - C 39200

yio

f
!

¥  MODEL'FM52R MOWER necx

MOWER DECK AND ATTACHING PARTS

DESCRIPT!ON

DECK - rear dlscharge 52"
SHOE - skid L.H.
"SHOE - skid R.H.
‘BEARING - spindle 7/8
HOUSING spindle .’
SPACER spindle
,; SHAFT. - spindie L.H. rotation
+ BLADE - L.H. rotation

...........................................
..........................................
..........................................
..................................

..........................................
.....

WASHER -blade .:...:

. BOLT - 3/8" -
. BLADE-- R.H. rotation . . . ..
SHAFT - spindle
WHEEL - gauge

.....................................

24 x 1147 L

.................................

..............................................

BEARING -'wheel- *.
AXLE - gauge whee! . .’ : : L

"BOLT - 1/27.

T T A

FORK-gaUgewheel,_.:.......- ......... fode
BEARING - 1. ....... e R A S

MOUNT - gauge wheel . ... .. .. L
COLLAR -set 17" ... . :... ... ninon ..o
BOLT - ‘wing 3/8" - 16 x 4- 1/2 K
NUT - gauge wheel handle g’ -16 ... .. S )
BRACKET - gauge wheel mount

SPACER - idler.pulley ... ... 0.0 .. 0., L
'PULLEY -idler 5*" .". . . .. e P c
CPULLEY -spindle 4-1/2"" . .. ... . .. .. e I S

SPACER - idler pulley ... .. ......... e S _

BELT - deck

.TIGHTENER

BOLT - 1/4" -

 COVER - center .. ... .c....... L
MOUNT -gearbox . .. ...... e e e e L
COVER.-LH.............. EREEEEEE .

WASHER - spacer . ....... N -
CKEY - 3/16"" x 3/16" x T e e L

belt” ..., ... ...

..............................................

TIRE-11x4.00-5 ... ., e e e e R .
RIM - 5",

REQ'D

_._.._x._.....aA_amqb--—-wr_..l}—-MbeN#NI\J_MMYa—L—AMMM’MO.}—-L—_‘OJODC-'D—-\fI-*

May 1992



I . L] - |
6 * ; - MODEL FM52H MOWER mscx o L,
. , : L .
,f‘ . - - T — . e e MOWER DECK AND ATTACHING PARTS '
' REF. PAHT NO DESCRIPTtON REQ'D:
. , oo - SR S ;36 . C 137927 SCREW - thumb 1/4" 20 x 1/2" e e Bt e et 6.
L ‘ . Lo ) S ‘ < 37 - C 37892 _ PULLEY-- gear%box mput et e e e et R A O 1
T o S T ' o ’ T 387777 CT37894 T BELT -drive .. ... ... .. O 1
PR Co : ' . ) PR 39 - C 37898 GEAR BOX - angle drive {see page 21 for serwce,\ ........................ 1
40 c 37877 . - ANGLE - ‘gear box mount ..................................... 1
T 41 C 37875 ~GUARD -belt..... D A S 1
42 ‘C 38083 . BOLT-3/8"-24x1- 1/4” L. H ................................... 1
43 C 37597 SCREW - # 10 - 32 % 12" . i i e 2
-44 C '37598 NUT - lock #10 - 32 . . o e e e e e 2
45 . C- 37900 WASHER - splndle -3, ‘
46 .~ C 375056 BREAKER - circuit 10 amp O 10
’ , A7 £ 38589 _° PIN - clevis- 1/2" x 1 V2 2, /.
= 248, C- 38096 PIN - cotter, hair, ... ... . . e e 2
‘49 C 37590  LOCKWASHER - M2 ... .. ... . oo s 25/
50 -C 37583 NUT - 172 - 1 e e e e e e 2
51 C 38084 BOLT - 1/4'" - 20%x 3/4"" © . . . . ... i e R 5
52 C 38085 BOLT-5/16"-18x17........ .. R S SO B
53 . £ 37757, LOCKWASHER - 1/4*" . ... .... e e e e 7/
b4 C 38086 BOLT - B/16"7 - 18 x 3/4% . . Do IR 1
' 55 C 38087  BOLT - 7/167 14 x 1-U4" ., ;. . ... ... ol e )
b6 C~ 38088 LOCKWASHER e L oL e N [T 12
57 3 C 38089  NUT-7/16”: 14............... P S 12
58 ‘C, 38090 BOLT - carriage 5/16” - 18 x 17" . ... ... .. e &
59 C 37748 ' LOCKWASHER - 5/16" ................. B S A 10 .
" 80 C 37560 = NUT-5/167 ... .............. e e 10
61 _ € 38091 BOLT - carriage 5/16” - 18 x 3/4” . ... ... ... F T A 4
62 - C 38092 BOLT carriage 3/8" - 16 x 1 ............................ L
63 .C 37591_~ LOCKWASHER - 3/8" ... . ..0 ... .0 .. .. i a
. 64 ~ C .37582 NUT - 3/8” 16 . . 3
65, . C 380893 BOLT - 3/8” 18 x 1-1/47 e 1
<66 . C 38094 ' BOLT: 3;’8’ S18 X 2-M2 L 2
67 - C 37899 - BOLT - 5/16' L2400 31T L3
68 . C 37734 “NUT - Iock A7 =20 o e -
- N
¢ 1
|k1’;'
B ; : /
i _ / .
¢ ) <\ ' '/‘ -
‘ RS

. 8-3250-7

 May 1992 ;




v . L ' ) e : " ", =

e
N
1

PP

REF, |

DONOOEE@N

Sy

8-3250-9

g

PART NO.

41249,
39208.
39209 -
412855

OOOO0O0000000000O00000000000000

41259

- 38063

38451
37910
37911

37912
+37913

37214

37915 -
- 37916
37917

37918
37872

38056
37920

37927
37505
37860
37824

37922. .
38095
37924 .

37925

‘37926
37927

'MODEL FM4212 AND FM4218 MOWER DECK. © . .. . - .9

o

* DESCRIPTION |

~

-FORK .
AXLE - wheel . .. [ ... ... ... R
WHEEL - gauge ......... PR T A FRE
. TIRE- 11 %x4.00-5 ..., e [ e

DECK - 42" ... .. ... S e L A S
CHUTE -footguard . ..o o s el
- MOUNT - foot guard. . . . . e [P S
COVER-pulley ......... .. ...... .. ..... e e e L
COVER -center ............. e R A e
’COVEFl-L.H..‘.'.['..‘.',....'.........:' ......
. SHOE -skid L.H. . .. .. e ARV

MOUNT -'gauge wheel . ... .. ...

"RIM -5 L

"COLLAR -set 17" . ..:...... L
BEARING -"1"" ... ool
PIN - “‘fas:tatch’” ... 0., ... .... e
PIN -deck . ...'............ S e

PIN - cotter, hair ...:

SPRING - ,........

SCREW - thumb 1/4* - 20 x 1/2" |

MOWER DECK AND ATTACHING PARTS

SHAFT Zroller .., .o e
. BRACKET - gauge wheel mount ... .. .05 .. ..................

B T T T T T T T T S S O

UMOUNT -.deck . 1% - oo e

.........

e,

............

............

May 1992 .




10

. ‘&‘.\‘ ”

. ’ t'-u.(
e

-

- s o
S S QOWONOO A WN—

12

¥

© 8-3250-11

L - ’ P

h0N0000000R00000000N0000NN000000-

Y

R
>
e}
=
=
o

-

. 41269
37875
‘37877,

37878
37879

.37880

37881

. 37882

37883
37884 |
37885
38036
37886
37557
37887 -
37888

37889

37890
41658
37891

37892
37894 . -

37896

37897 -
37898
37899

37900

37771

37901
38037
37887

, o v ) .

. "DESCRIPTION ' o : b ] o
MOUNT -.gear BoX . .\ o v ueee e n s A
GUARD ~belt .. .......: e e e PP Ve
ANGLE - gear box mount . ....... S e .

" TIGHTENER - belt . ..... . . e e e e e
" TIGHTENER.-behk .. ...... ... D e e e
- HOUSING -spindle . .. ...........0 ... ... 0 ..., e e e
" SPACER - spindle .. ......... e e e ..
‘BEARING - -spindle ....... e e e e e e
SHAFT-spandle..."...Z.A...J..-...-Z....‘ ........ e
SHAFT -spindle . .. ... .. .. 0 il aa e e
BLADE - (4218) .. ... ST P N
BLADE -{4212) ... .. P S, K
"WASHER - blade ......... D AR e
BOLT -.3/8"" - 24 x 1-1/4" L. e e e e '
PULLEY -‘spindle-~ . . .......... ... P B PR
- WASHER - spacer ......... Ll e S T
PULLEY - spindle, -double . ... . ... e e e e e
PULLEY - gear box output .................... .. e _

HUB - pulley .' ............ B .
PULLEY -idler ... .. ..... e e e
'PULLEY - gear box lnput..;. e e

MODEL FM4212 AND FM 4218 MOWER DECK

'MOWER DRIVE j%’. o

=

BELT - drive . . . ......... T L., e e
BELT -deck ., ........ e e e e
BELT -deck ........... ... ... ... 0 ... ... e
~ GEAR BOX - see page 21 for repairs S SO T
BOLT - 5}15" 24 x 314 P
WASHEH /16, 10ga. - . ...
LKEY - 316" x 316" x VL A S
BOLT - 1/4” - 20 x4 ., ... . ... ..... e e S .. . T
PULLEY - spindle (4212). .. .. '.«"._..'...'.‘.“.: ...........
PULLEY - spindle (4218)...... ...

._l’

11

REQ'D

if‘

BANOWW SRS A RN DA ONEROW =R MWW= == -

‘May 1992




12

T,

DHNDOPWN =

CONB000N00=00000000000000000

S 192

-131-

" 113-
A1

PART NO.

39210

1’39209
- 39204
39203

37942

37912
37913

37915
. 37916
37917

37872

37921
37505
' 37860
37824
. 37922

29029

37943
113- '
129- 101

71
113- 1

"195. 102

C 373893

- C 37756

192-
129:
192,
129-

20,
102
23
105
102
. 202
182° 528
€ 37598

© 111~ 203

8-3260-13 -

' 39208

39200
37910
37911 .-

37914

. 37918

13-2419"
37920

29692 .
37927 -

3,
19. -

- MODEL'FM5212 AND FM5218 MOWER DECK
"'~ MOWER DECK AND ATTACHING PARTS *
_'DESCmgﬂQN;Ti'n'” |
- DECK ‘_‘5'2” .

A

CHUTE - foot guard .. ..: ..

...............................................

MOUNT - foot guard. ... i ... .%o i e C

b COVER - pulley ... .
' COVER - center-.

............................................

.............................................

COVER-LH.......:... P . S s L.

" SHOE - skid
ROLLER - anti-scalp
SHAFT - raller i,
BRACKET - gauge wheel mount
MOUNT - gaug '
FORK.....
AXLE - wheel’

.....

BOLT - wing-...-. .

NUT - gauge wheel handle
- . BREAKER - circuit, 10 amp
COLLAR -set....... S S -

BEARING -

1lf

PIN - “’fas-tatch’’

PIN - deéck

PIN - cotter, hair . .
SCREW - thumb 1/47 - 20 x /2"
. .SCREW - wing 1/4"" - 20 x 1"
BOLT - 1/4” - 20 x 34" -
LOCKWASHER - 1/4'" -..

NUT - 1/4""

-20.

- NUT - 1/4" - 20 lock
BOLT - 1/47 - 20 x 1" . . et

...............

e wheel

...............................................

L N L R I L N R R R TR I IR
..................................

............. A T T T T

....................................................

BEARING - whee! . .
BOLT - 1/2" - 13 x.61/2""

..........................................
....................................
.....................................
H g .
..............................................
.............................................

...............................................

...............................
.................................

R T T T T T

WASHER = 1/4"" ... ... ... e Tt it

FITTING —

SCREW - set 5/16" - 18 x 1/2"
- LOCKWASHER - 5/16""
“NUT -'5/16" -
LOCKWASHER - 1/2*
NUT - 1/2"" - 12
+ BOLT - 5/16" - 18-x 3/4"" .
. BOLT - 5/16"" - 18 x 3/4"" carriage
SCREW - #10 - 32 x 1/2 .

NUT - #10 -

BOLT - 5/16" - 18 x 1" cairiage. .

grease

32 .

“

13

T I T T PP
......................

..............................

i

13

e

PRRNNNROONNSRNNNBES BN SRS RRANN = < RNR

b?'--l—l-l;—a—!-t—.l-l—l

Al
- -

i

<o



4 - % RER

OO DG W=

PART NO
'C 39205
C'. 37875

. C 37877
C 37929
C '37880

+ 'C 37881
" C 37883
. C 37884
"C’ 37882
.C 37930
C 38042
-« C 379
- C 37932
. C 37892
C 37933

' C 37934
C 37935
- -37894
., C 37898
. C. 37888
. C 3790
- 114- 102
- C 37900
C 37886
114~ 201
C 29581
C 37937
113- 312
192- 22
129-.104
113- 257
129. 103
192- 21
113- 208
131~ 71
111- 371
113- 103
192 20
113- 102
129-- 102
113- 1

 MODEL FM 5212 AND FM 5218 MOWER DECK
- .MOWERDRIVE . .

- DESCRIPTION . , _ , o
MOUNT - gearbox=. . . ............. e e "
"GUARD -belt . ... .. e
CANGLE -géarboxmount ... .00 .. . e AP
TIGHTENER -belt . . . ...r.. ... ... .. ...... PR
* HOUSING - spindle . ... ... e e e e
SPACER -spindle . ... ... .. ... e T e
SHAFT - spindle ... .. ... R e e e ot
SHAFT. -'spindle, long. .. ... .. . e
BEARING - spindle. .. .. . T O L
. BLADE - mower (FM5218) .. ........... PR
- ‘BLADE - mower, (FM5212) ........ [P A
PULLEY - spindle ....... e e e
PULLEY - gear box output .. ............. e ‘

PULLEY - gear box.input. ... ..

PULLEY -idler, large - .. % ... ... . ... ... ..... B

PULLEY - idler,small .-.....%. . ... P, .
BELT - deck . ...... [P S ‘
BELT -drive . . {................
GEAR BOX - angle drive (see page 21 for repairs)". .. . .
SPACER - washer-. . . . ... ..

v

BOLT - 1/4" - 20 % 4" ... ool v v v
BOLT - 5/16 - 24 % 3/4" .. ... . ... ... . ... ....

WASHER - 5/16"" - 10 ga.

BOLT - 7/16" - 14 x 1-1/4" ... . .. Ll e
LOCKWASHER - 7/16'" . ... ... . ... e ..

CNUT - 77167 - 14 0. i e,
BOLT - 3/8" - 16 x 2-1/2 ... ...... Sl et
NUT -.3/8"" . ..., ST . e
LOCKWASHER -'3/8"” .. ........ ... ... AU
BOLT -'3/8" - 16 x 1-1/4" . ... .. ... .0...... e

. UNUT - /47 =20 lock ... oo v oo e
- BOLT - 3/8" - 16 x 1'"carriage . #.¢.......... e

BOLT - /16" - 18 x 1" . ... ...... e

LOCKWASHER - B/16"" /....... .. ... ... 7. ... .. ]
. BOLT - B/16""- 18 x 3/4" ..... [ LA

vNUT-S/TG”T'I_B..J;..‘ ...... I

BOLT - 144" -20x 1/2 .. ... .. ... .... T
LOCKWASHER:- 1/4"" _ .. .. e i

* '
-

------ SRR

WASHER - blade : .. ....... I T
BOLT - 3/8" - 24 x 1-1/4" "L ... ... P .
KEY.- 31167 x 1" ......... D S

...............
..... T e e b e
.............
.............
.............

16

. REQ'D .

-
h%

_May 1992




16

PRI N P s
‘

B | | . _ _MODEL FM6218 Mowsnnecx SRS I T
C e MOWERDECKANDATTACHINGPARTS .

'f:h: . i i REF.. PART .NO. | 'DESCRIPT'ION‘= '_ ) S o ) REQ'D
- : 1 € 41368 “DECK-62" ... ...... e T e e 1-
.2 "~ C 41396 CHUTE - foot'guard . . ... e e e S s DU
.3 C. 41400  'MOUNT - footguard.......... P )
.4 -C 41392 COVER -pulley . ... ... . .. v i 1
‘ 5 . 'C 41378 . COVER-genter . ... 1. . . ... o e i e S
. 6 C 41373  COVER-LH........... e e 1
‘ 7 . C ~ 37965 SHOE -skid LLH. ... ......... e e e e 1
. B . C 37910 . ROLLER-anti-skid ... .. ... ... . e i e s, 1 -
9 “C 3791 SHAFT —roller . ... e e e 1
10 C 37912 _ BRACKET - gauge wheel mount . ........ e e e e . 2 -
1. - € 37913 MOUNT - gauge wheel'/ . ... .. e e e e 2
12 © C. 37914 FORK - gauge wheel . . . .. .:.......] e e 2
13 C 37915 ' AXLE - gauge wheel. .......... e e e L 2
14 -C 37916 WHEEL -gauge . ............ e e I 2
. Cc 37917 TIRE-11x400 5..‘..«‘ ....... e e e 1
C 37918 © TRIM-B" . ...l S IR -1
n , C 3787z- - BEARING wheel | . e e 2
N 15 C 38056  .BOLT - 1/2""-13x 6 T2 e [ S . 2.
18 C 37920 - BOLT -wing. ... .0 ..... T e PR . 4
17 C 37921 'NUT - gaugewheelhandle ...... 4
18 . € 37505 BREAKER.- circuit.- 10 amp e e e e e e K 1 ,
19 - C . 37860 COLLAR -set 17" . .~w. vt 2
<20 C 37824 BEARING - 17" .:........ P e 4
21 C 37922 | PIN-"fas-tatch’™ ... ... . . ., . i -1
22 . C 38085 PIN-deck ............... e e e 2
® 23 C 37924  PIN - cotter, hair .' e e e -2
. 24 C 37957 SHOE - skid RH. .. .........i...... e .. e 1
25 C 37927 . SCREW - thumb 1/4" -20x1/2" ...... P S 1
26 . C 37943  SCREW -wing /4" -20x 1" ........... S S 1
. - 27 . C 37988 L WEIGHT -tail, 13 1tb.. . .. o e i . . 3
%
“ g

- 8-3250-17 e o S L May 1982




18-

f-9

8325019

0O0LO0NNN00NNON00NON00NN0N0

May 1992

MODEL FM&G218 MOWER DECK . 19
MOWER DRIVE
.~ PART NO.’ DESCRIPTION , - REQ'D

41757 MOUNT - gearbox.. ... ...... e e
137875  GUARD -belt’.......... P e ' 1
37877  ANGLE - gearbox mount ~. .., ... e e e e U 1

. 37929 TIGHTENER - belt, ... ... ... .. e e el 1
37945 'HOUSING -spindle .. .. ....... O S S -3
378946 - SPACER-spindle ... ..... ... .. ..coivi ... e "3
37947 SHAFT - spindle, short .. ... ........... e ... 2
37948 SHAFT -spindle, long. . . ... .. ...ttt A
37882 BEARING --spindle . .................. e P . .. B
37949  BLADE ... ...... e e e 3.
37950 PULLEY -‘spindle ............ e e S el 4
37932  PULLEY -gearboxoutput ............. e L. 1
37892 - PULLEY - gear box input:. ... .. e e e e e e " 1
37933 - PULLEY -idler, large". . . ... .. S e e, 1

. 37934 PULLEY -idler, small . ....... .. i in... e,
38929 . BELT-deck ........ S SPUIN AP g 1
37894 BELT -drive . . .......... e e e e e e St
37898  GEAR BOX - angle drive {sée page 21 forservice). .. 7. .. .5 . ..., . -1
37888 WASHER - spacer ............ D N 4
‘37901 BOLT -~ 1/4" - 20x 4" ... ... ..... e e 1

- 37898 | BOLT -5/16" - 24 x3/4" ... ... . ... .00 e e T B
37900 .~ ‘WASHER - 5/18"", 10 ga ...... e e I
37886 WASHER -blade ....,............... e e T 3
37557 © BOLT-3/8" -24x1-1/4" .. ...... e e e e e ' 3
37771 “KEY - 316! x 318" x 17 ... ... .. L e e 6

- 37937 SPACER - idler pulley . . ... .. .. P e e e 1

&
s




20

37959
37771

37961
37963

37964
37965

.
COWM~-IIHN WK =

37967
37968,

-
—a

37969

37971
37541
37973
41853

[ S T QU TR S Y
~ o AW
OOOO0O00O0O000000O00O00

8-3250-21

37898
37960 .
37962
37966 -

37974 =
37970

G

G

FOR ALL MOWERS

GEAR BOX .

i " REF. PART NO. DESCRIPTION .
EARBOX ... . . o
HOUSING - half..... ..., .

"KEY - 3/16" x 316" x 1 ... .. ..
" SHAFT -input . ........ e
‘BEARING -ball -, . .........
BUSHING - pipe 1/4'“ x1/8" ... .. ..
RING - retaining . ... ... ...... ..
-GEAR - output shaft ... ... .. P
SHAFT. - output........ e
BEARING - ball . ... .. e e L.
LOCKWASHER ............ U

CAP SCRREW - allen head. .. ... ..
FITTING - grease 1/4"" NPT ... ... ...
“SEAL -shaft ......... i
GEAR -inputshaft .. . .. .......... ’
PLUG -expansion .............. .
ELBOW-- street 1/8""'x 80°. .. .. .. :
-VALVE - relief ... . .. .. T, e

.........................
..........................
.........................
L T T
...........................

.........................

..........................

21

REQ'D

I\an 1992




A | | | ; o -/ . © - MODEL FCSB51 SNOWBLOWER |

‘. ../ RER. "~ PARTNO. _ .DESCRIPTION ' ' ' . S ' - REQ'D
39295 HOUSING - auger 51/ .. ... ... . -
39296  AUGER ........... T A e

©39306  CHUTE........ LA e Lo .
39298  DEFLECTOR ........0 ... .. . i . iieeeion i o, o
38939 . EDGE.-cutting........... e A e ‘
38579 . RETAINER ....... e A
39299 - GUARD -chain. .........., P e e

39300 . GUARD:-belt...:........c.o.0oiuiiiinnninnnn. ...
39342  CABLE - chute 1/8" x 84" ./, .. ... ... BRI e S
39307 CLAMP-chute............ . ... . ... oei... .
39048  RETAINER -cable... s, ................. e :
39309 ©  PULLEY -cable. .............: e e '
39340 SPRING ... ......... e e A P
39045 BRACE -extender-.............. e e e
39303 EXTENDER - RH. ... ... RO A S PR
39038  EXTENDER -L.H.:..... e e e e
39341 NUT - wing, .. ... .. P A S T
38862  SPROCKET -auger................... e e PR ,
38973 ~SPROCKET -idler............... e el e :
38619 .,  SPROCKET -drive ......... [ N

. 38638 BUSHING. - 'sprocket . ... ... et PR e .
.38644 © CHAIN - drive- #40 . .. .. ... ... Sl et A
38961 BEARING - 3/47 . ... ..., e S

- 39024  FLANGE - bearing 3/4"" ... ... ... ...... e R e
38816 BEARING - 1" ................. P A . g
38970 . - FLANGE - bearing 1 ... ... .... ... .., S e .
38891 * + SHOE -skid .. ...... S e PR
39308  SUPPORT -cable pulley , . ... ......... SO
39310 . HANDLE- ............... U e
39305  SHAFT -drive . ............ e S
37932, 7 PULLEY - dfiVe ... oot i e o

39311  CLAMP - cable . ... ... SRR

........... P

©W~T D W NS

1
—t
]

' 8-3250-23 o T May 1992




23 .

[ p——

| 8-3250-25

T

; .

‘ 3 25
- MODEL FCUB54 UTILITY BLADE o
,REF. . PART NO. : DESCRIPTION REQ’D
1- C 39312  BLADE-54" . .... S S A el Lt
2 C 39313. © MOUNT - pivot........ A S e PR
-3 C 38922 . MOUNT -blade . ... . . ..ottt i s o 1
+ 4. C 38892 PLATE-skid ......... P 2
.5 . C 38943  EDGE - cutting ... ... A S 1
6 C 38420  BUSHING = pIVOt ... ... ... \eee e it R
7 C 37815 SPRING -trip ......... 2.
8. C 38825  PIN-skidplate.. ... ... ... oo o 2
B C' 38689 PIN - clevis /2 . .......... .. ... . "1
10 . C 38096 . PIN-hair........... S T 3
11 T132- 91 PIN-eotter 316" X 17 Lt 2
12 C 37593 NUT-1/2"-13..... A S P 6
13 “C 87576 - BUSHING ... .. P A 2
14 C 37590  LOCK WASHER.- 1/2" ... ... il i e 2 ..
15 C 3939 NUT - 127 0ocke . e oo 1
16 C. 37589 WASHER - /2 ... 2
M7 .0 € .38097°  BOLT - W/2" 13 1-12 ... e ‘2
18 C 37588 ~ ~BOLT - 1/2” - 183 x 2-14" ... . .. o 2
19. C 38682  BOLT - 1/27 - 18X 3" L.ttt 1
20 C 37560 . NUT -5/16"- 18 .0ttt i 7.
121 C 38090  BOLT ‘carriage 5/16° - 18 x. 1" ... 0. ... ... 0, 7
22 T C 37999  WASHER-3/4" . ... .. ........ JE 2
23 . .C 37748  LOCK WASHER - 5/16" ... . ... TR e 7
— ' A



26

A CAUTION

= WHIRI.ING BLADES

KEEP. HANDS AND
'FEET CLEAR

A CAUTION f

D0 NOT OPERATE THIS MACHINE
WITHOUT ENTIRE GRASS CHUTE
0R VACUUM ASSEMBLY FURNISH-
ED BY THE MANUFACTUREH

@ W

D0 ‘NOT OPERZ DWER UNLES
ARD OR ENTIRE GRAS
| POPER P11

B DAHGER | 

T "KEEP HANDS and FEET AWAY

CA T 'ﬂ ON
" WHEN THE VACUUM BLOWER |
IS REMOVED FROM THE:MOWER |

DECK,  REPLACE IT WITH THE
DISCHARGE CHUTE. |

. -8.3250-27

PART NO.  DESCRIPTION .'~

0O000

. DECALS

37491 . 'DECAL - caution {whirling blades). {(mowers) ........
37493 = DECAL - caution (grass chute} {(mowers) .. ..... .. .. :

37494 DECAL - danger {guard} {(mowers and vacuum blower)

37492 - 'DEcwlon (vacuum biower]. R

-

ﬂ“

q-g";s_‘{ ’ B .

&

27

...............

R T e L

o

. Mayte9z




28

iy

"W
/

r M

8-3250-29

~O00NOO0aN0000000

)
©

PART NO.

37529
39023
39034

39314
38824

' 39339
37758
37757
38084
37759

102

'C 37748
C 38615,
C - 39396
- C 38598

N

39032

37616
39338
$ 38096 -

38085
$ 37750 °

{Optidnall . .

DESCRIPTION . -

ACTUATOR-ﬁft...:..’....'..- ...... Ll e o
MOUNT - actuator ........... S :
ADAPTER - deck lift . .. ... . S
NOSE-cablemount . .. ..................... Y
“ BRACKET -side, cable mount. . ... % ... .......
PULLEY -cable........~. ... ... . e L
BOLT - ‘U ....... e R T
CBOLT -"U" . .......... e I L
THIMBLE -cable. ... ............. Ll '
CNUT S 0747 =20 .. . e
LOCK WASHER - 1/4" . j' ...... IR SN
BOLT - 1/4"- 20 x 3/4"7.. .. .......... L .
TBOLT - 147 - 20 x 1" . vi i e
BOLT - 5/16" - 18 x 17" .n. .. ....... P
CBOLT -6/18" - 182" ... ... . .. o .
NUT - 6/16 - 18. . ... et e
LOCK WASHER - 5/16”.% .. .. . I S
BOLT - 172" ... ..... e e
NUT - lock 1/2" =13 ........" .. e e
CABLE - lift 64" .. .. ... P PR .

EDL ELECTRIC DECK LIFT-KIT -

.................
P

.................

29

AL S OONANSWRONSNNN - — oo

- May 1992.°




30

Moot

e
‘REF.  "PART NO.
1~ «C 38395
1, 'C 38396
2 'C "38397
3 C 38398
4. C 38399
"5 - € 38400
6 C.-38401
-7 C 38402
'8 C .38403
g C 37773
9- C 38404 -
10 C. 38405
7, C 37995
11 C. 38407 -
12 c 377711 -
13 . € 37706
14 .C 38408
15 ':C 37993 -
16 ’C 37837
17 - ' C 38409
18 * . ''C 37922
F
#

- . 8-3250-31

MODEL VB4252 AND VB62 VAC BLOWER . . . . "3

DESCRIPTION )
~ HOUSING - (for

| VAC BLOWER

va42525..‘.’....ﬁ ..... o o e g

HOUSING - {for 82"’ deck) {for VBG2) R [T RN

"CAP - blower ‘
" PLATE - bearing . ....... ... ... ... S S
' BLADE - blower
© GUARD - belt

.............................................

..................................................

. FLANGE ASSEMBLY - béanng..._-.- ...... PR

. BEARING - 3/4" ...."...... R e e
PULLEY - drive '

'BELT - blower drive (for:42" and 52" decks) (VB4252) ... .. N
"BELT - .blower drive {for 62’ deck} {for VBGZ) B ‘

KEY - 3/16” x 3/16" x 1V ..., ..

F]TTING - lubrication 1/4" 28 self-tap ‘. e '?’. e :

PULLEY - ider .

SPRING .. ... .
WEIGHT -:counter {for 42" and 52" decks) (for VB4252).. ... ... S

PEN

"fas-tatch

..............................................

May 1 992




e e iy

. PART NO,

38584
38411 .
© 38412

. 38413,
37922 .-

IDCD\:]CDU'l#th—'

PR
o O
OAN0000000N00

-
[A\]

73

37581

" MODEL FCBC BARREL COLLECTOR -

BARREL COLLECTOR . ~
DESCRIPTION |

...................................................

BRACKET - barrel mount -
_PIN - **fas-tatch’" -
WASHER - body mount

............................................

38414 -

38415
38416
38417
38404
38418
. 38419

LD - barrel .. .. .. .. P S P O S P
DEFLECTOR ' '

- MOUNT - Iid

...............................................

.................................................

.............................................

e B b ok 3 b d BRI B b b —a



i T RER

LN
CRNOTRBWN =

-

R
>
pr ¢}
=
<
o

41763
38426
'41533
38897 '
38898
38430

CMOUNT -box. ... Ll e e

C
c
c
C
c
<
Z C' ‘38431
Z C ' 38432
Z .C. 38418
7 - C 37631
7 — 10 C 38433
| 2z 11 C. 38434 ..
7% 12 . C 37765
7=z 13 - C 37748
1A 14. 'C 38435
3 Zl 5. . 129- 102
] : 16 C 38436
| 7 C 37594
| ' 18 . C 38085
19 C 38086
. 20 C' 37629
- 21 C 37735
' - 22 C 39099
_— - s
rd -
T
-\‘ ’ =
| A\l
\ . .. "
| - : ‘
\
.I _\.-' k‘ ) -
. ';';,' - : 7 .
5 ;o 5
8-3250-35
‘ ‘__“ S ' A L - . . o R A .

'DESCRIPTION
_BOX - grass
“DOOR.:. ... S

- WASHER - 5/16" . .
'LOCK WASHER - 5/16"" .
"~ BOLT - 5/16" - 18 x 1-1/4"

;" WASHER - 7/16"

.PIN - door ;

© " 'MODEL FCMGB GRASS BOX
" GRASSBOX

LINKAGE - door L,H. {shown) :
LINKAGE - doorR.H. .. ... e . e e
TUBE ' . ’

L R e T T

..................................................

\
L LT T . T T

s
N

...................................................

NUT - 5/16" - 18........ S S SR

..........................................

BOLT - 5/16"" - 18 x 3/4"
PIN - cotter 1/8'" x 1%

.....................................

SN HRBRNNBON®©

May 1992 -



.37

' NUMERICAL INDEX

' NUMERICAL INDEX

36

‘REF .

‘REF ..

REE’l.

NO

FAGE
NO

PAGE
MO

PART
. NO.

CONDL

 PART
NO

.(P...ru"Lluru..... ..r..“.uu..m..ru.l[rur..ru_ JV..r.u\H_..\n..f_.l.‘l...ln‘...\..(.runl....r.n...(,..f.n.rrP.P.....,.(......P.Uiﬂ el - =

i . .
] ot N LN D OO Ed - [ : . . NO NN C OO MO N
11635.43122331.1?;.728[3312]231258]1!012],..5][6%:.,..2.31.1.11 MM TS N T N

.

.

33353355930. £ 00 C1 e 0 N T ) 7 O ) M e 0 0 6 G O T e o G O Q_Q 1777_?.77519..1:15533535]3555551r\

o N - et - -~ .1122223222#.222222222722222 .111111131..[32 e e =

- -v. ®
- ..—-
» - . - - L. i
N ' . LT " -0 - . - A .
NP = A MmN O NN
SO~ oo A—AD

.5803345588O¢9056890.0HJ56780-0123A8901266950,0.8.&82603873380223 . 111223.& —

..u...n0000000000199990—0000000111113314..4499&5565779903556523 ) L. !
002222222222222222333333333..1_333333333222233333...45677822. [T U T Y Y Y O Y O B
e R R e el e N - - - e - W e N N N A . A = N A T < o I M 999111]11111111111221].11333333333&

S am e Y BT T e e e ey

Mmooy mie _3«51.‘.\31u333w1.33]1d3nﬂ1J!1__.|.J1._\.-TJ\L._\\.G\..‘.A:]\J«JI..,....rf...r.n-;.z

o N~ T e R Ll onm T o—ww B S SN T €0t~ ) mwo g e
O SN I O N DO e NG N DO A DD NN, m e S N N NN O N W00 N 3 U 0 N e e T e

. SQ.SllT.I..I!..11113111133333333335555r1 55559337993335530.533555% 9353330.30 O ™

222333330«.33333—-\.._..1_331.330\.333333#2331_1_34\_33 23 222222222222233212ﬂ4222222?2

. “ .
667567890123&.a5789123,.4567899060123h 5619&98598..4296&521278290_3103342..48
99999999000000000011111111112233333335738911348812269999223467722333

00033333:4.4:4-&14.“&.-4514:4:4&.4-u...ﬂ.u.ra.rﬂ..u.ru.ra...u.-u..ﬂnavrq-U..u...u._.D555666666888388889999999OOOOU4

88888836888888888888388888888888883888888888838888888888888888899990—
333333331..3331.._3331«.333333333333_‘\.3333333333331 “.\93333333333333333331‘?~7_31._

‘CGCCCCCLw CC(CLCCCLC owe LCL(.:I..QLF‘JJ\_PL!...I._CL(P [LLPJCCCCCCCCCCCCLCC jocR & S S S SRR

- _ -

NO.

PAGE"
Mo

"PART
‘NO

PART PAGE . REF

‘NO.

PART . PAGE REF. .’

NO .

REF.

PAGE

" PART

NO..

ND

NO

HO .

NO.

NO L

NOD . .

- [LgWYa} e T P 0131&5722512190555 ) 3&570213258&95675117562¢8
3272?—56781122 3.&567750 ll.l.:..1113112]21]11637822223.&51511...5155552666}0_27!

%-.. il

s .

55337999990.?.7.ll.l.ll.l?i.llll11l.l3115]15597955555555779795757777_.3_...._}77o_.,.
11l]llllLllzzzzzzlzzzzz72221312]]1 — . - o~ ~e (o) (] -

-

:
|
: B
1223356780.07890123rﬂ5567{80‘013#335967166633ru.56789034&55566789001234556
nu..a....u...u.rn,fu.ru.-.u.4&55556566666665677779990«33&.55567777777888888888888999999999
999999999999999999999999999999999000000OO000000000000000000000000000

.77777?777777._/7._./7_,!77:7.7._./7_/_.f?77.7.7.77.7.3833.H.BBoo8888888558885@8888888888888
et B Rt R ar i B B et B B W s W o War Wl s B ar T oo W ar Moo W Was oMo Was W oo B e W o Wat! 33\_31J31._.J3131_3?3333333333333333331.,\_31_33<

SRR S iy

CJ..J..J(LP..UGUG.P.L(.C((CrrrLr(LePL_. L....r.lr.((f«(LrLLCLCPQC.{.&LUJG dLCn.._u...”..Cﬁ._Lr.
ar -

. v
. - - P T _ T .

NO OO — OO F T - 0(56177?,1]18 33&56@,&5 1012211&55C6F6

Tl T - o R R e A e R I i i e

b A R . . :

: Q37d..9375937.50 A0 N T Tt Oy P U S e 1 37:.93?937.1397& o O 375955559350 595550.

— - — — - — -t e~ —— —— — i —— - —— 1133, —_ o, . -t — =t -l.l.ll?_.lq_l.ll..L T et
Ze - - .

11122223333.&&J.uru55556666777{78888000011112ﬁh22.)._Iu a567?77990012221~31ﬂ..HS?T.,_/
1111111111111.lllllll.lllll..:l11112222222222222222222222233333333333333
999999999999999999999999999999999999990._90_999999999999999999999999999

?7?7777?7?7{777777??77{7{7??7?777’77777.};?7__.I_.,17;7.—I.T....TI_.!._.J..77?77??77777?7777?777r .

[ R R B R T e e W ar ot W o oS o W W ar Wt W o B o’ 33131]1.13331.31\ 31.1q‘3333333«5133333333333333311.31..3

LoD LoD DODOD n:...l,r..(.(LL:CLL(L{C(...CL C[n..ul._..l_. _...ﬂ..:CCCC.JCJCCCPCU-.ILC((.CCC{.CCCP,

ﬁb1112111221L1522223??2! :41-]]1131]][1—-.._7..2

‘. nl

o ’ ' T 2 < ...l 233..4085996797033817?239.&83 TN YN DO D
?22(3336556567.6.&80 Q~|..o__.!1r_810 12.7_13211111132]132112ﬁ¢37.I..l .622.&1221_222888

r

7]50.715Q115155153159_.\_15151_, — o_ll:._159..1117.LS?TlSo.llTlrw_O s = Vs SN OV =0 00 O e T
— ]l.ll.‘lull —_—— I._...L‘L el — = —t —_—— o — .I..Ll!,_.l] — —f e -l - -t ) I_.I. A e B B .F-I

+

>

55557?77890001112222333&&556567?88889012222.&4&,u_67388880_990000l111000
<77777777778888888868888888888888888889999999990,999999999900000000111
BBBBBBB888888888888888888388838SBBBBBBBSS858888385888888899999999999
77?777777777?77777.7.77?7?7_.,.7.?7.777?7777??77?7./777777777777777?777777_....
33333313JJ33<313333331_331331311._.5313331 e L inin le ikl it n S u R Ry Kl Kotk Ratiutiar Kt Sl

4 T ] [ T ru....v.ulPtfr\f\.{,.LCr\.ruful_,l(H.CU.lru.(!.luhu._ﬂ... e Sl e

C:....P..Cn...aulu_nl.r\n..(c‘(.f.r(.(((({\r.[r.rht.t!ft ((((

y .

LR Al 6858 603&.003 869!3&.0273&1 U“,381933363321h2975 (o] OOV
222123&1111111262161[.&lr._cuSll_.; h..q729152521113511112222197122211111

-

R ) - o
35377,7.7937915.19755355?5?7?557739551757595937990 5519111550.
..._1122?. NN 22322 o o R o R DA s Rat T A T o B o N o e B e e

37150:3750.37

N ?
91213&555591.77;7006189001233&78850.“16..".588k8806778951111135.a,u.u&_.IOOOmUQZzZ
MO MO D COONSTNINNOONDODOORNOGAROO M eIN MO MMt T NN NN D P P BT Pt (VN 00 800D P T T
© N 2 3 -3 10 O NN N I DA 10 0 U D 1T 0 LD Y L 6 L L W L U A0 WD WL AD I P P Pl P e P P P b e T P BT e P P B 00 00 00 €0 60 D 0 D W0 60 0 GO €60 60

22233333333333333]3333333333_32333_...3\"3333333133333333133333333333331?
CCCCCCCCCCLCLCCCC(..(..an\fuCn(ru(l!_Cr.‘,ﬁln..F. [ I,_.l..nla!u{..P DLoLwDLol ..CCCC,LL~ PJCCCUCﬂ.DaunLI.. gy

.!._.In.._ A .I..l

L O S N R N N N e o o N R o S N N o e e N S S el el i Al el A el A AT T




-

'NUMERICAL INDEX

REF"

PAGE
MD

38
PART -  .PACE -
NO

——

S

Co., Inc.

ent

LA

Ingersoll Equ

ipm

I

[

"N,

DN OV OV Ot O N o DD
A R R R R R e B N R I N L

i

Y e BN Ta R AN T P N Py R o T o BT g W s WUl P T BT I P B AT
e AH N~ e [ A A — = —

AN TN A A S DR O O AN
COOCOCOOOORMOMNAGAHENNNNG
N - [Tq] . —t

L T T R e O T T S SO SO T B 1
Rl N A A . R N s R R R R A T
I INTICI NNy e S0 3 0T T o




